



TEST REPORT TUCHENG

Date of Issue: May.15,2023 Date of Receipt and Test Start: Mar.23,2023

Report No.: TF203440-A Quantity: IPC Page Order/Pages: (P1/2) Ref. No.: NIL

Report Title: GrandeTex Development Co., Ltd.(U1340) Item: Knitted Fabric

Address: 2F-1., No.239, Sec. 1, Datong Rd., Xizhi Dist., New Taipei City 221, Taiwan (R.O.C.)

Test Items	Test Results	Test Methods
Percent of theoretical aerobic biodegradation (%)	2.18	ASTM D6691-2017 Natural Sea Water Test period: 30 days

Note: Natural sea water came from Northern coast of Taiwan.

Note: Sample description is given by the client: T20230205

100% Secao Nylon Interlock



- Note: 1.This report is only responsible for the submitted sample(s), which will be kept for one month period.
- 2.This report cannot be reproduced in any way, except in full context, without the prior approval in writing of this Department of Testing and Certification.
- 3.The test report should not be used for public advertisement and commercial promotion.

Authorized by president of Jui-hung kao
Taiwan Textile Research Institute **Director, Department of Testing and Certification**

Department of Testing and Certification, Taiwan Textile Research Institute
No.6, Chengtian Rd., Tucheng Dist., New Taipei City 23674, Taiwan (R.O.C.)
Tel : +886-2-22670321 ext. 7107, 7110
Fax : +886-2-22675108 , +886-2-22689839



TEST REPORT TUCHENG

Date of Issue: May.15,2023 Date of Receipt and Test Start: Mar.23,2023

Report No.: TF203440-A Quantity: 1PC Page Order/Pages: (P2/2) Ref. No.: NIL

Report Title: GrandeTex Development Co., Ltd.(U1340) Item: Knitted Fabric

Address: 2F-1., No.239, Sec. 1, Datong Rd., Xizhi Dist., New Taipei City 221, Taiwan (R.O.C.)



- Note: 1.This report is only responsible for the submitted sample(s), which will be kept for one month period.
2.This report cannot be reproduced in any way, except in full context, without the prior approval in writing of this Department of Testing and Certification.
3.The test report should not be used for public advertisement and commercial promotion.

Authorized by president of

Taiwan Textile Research Institute

Jui-hung kao

Director,
Department of Testing and
Certification

Department of Testing and Certification, Taiwan Textile Research Institute
No.6, Chengtian Rd., Tucheng Dist., New Taipei City 23674, Taiwan (R.O.C.)

Tel : +886-2-22670321 ext. 7107, 7110

Fax : +886-2-22675108 , +886-2-22689839